fnc’gét S0

W A X (EM)
AR A X (MM)

ERE

A JEEHIN
IR A P8 PR G AN JE/E
ﬁ

o z&m%@m A i
%@ i

é}-
-
o
B
e
=
W%W
B

SNz
O

\E"r'
ZUT

SR>
A~

o

R
PR
W
=

AN B 1) by 2 2 B AR

i WL % A . RS
1 W 22 AR BEAT 15 12 Il

N—
—

(N
[

o
HE ITEH BEFRAM
R
xSt

o I
bay Bt
S

~

=i
SR

o

=
o~
iRe )

4

T,

TS S

*%ma
SHEH

EE
WS

e
it

vm
=

2 A
G ¥
[EF

(i 32k 1
> S
I (N 7

=
o
FhE°
g

SN B
T BIES

S‘ﬂz
3=

e
¥ mAEE
o=

TFE E-Pmo 0 MO Bt
& o
2
S
By

WEY EERECrd
© O Ry

Akl EET D>

[\
=W 0=
oo

ol
*

BT
mHE

S AR
e
S
> o1
S Or..
Bt 03>
<

A
/|

AT MW A AT T -
@2004 TR NSRBI AT IR AR RO AT A5k S

Electronic Mixing (EM)
Mechanical Mixing (MM)

INSTRUCTION MANUAL

A SAFETY PRECAUTIONS

This radio control model is not a toy.

@ The rotor on this model rotates with high speed and
would possibly be dangerous. You are responsible for
the safety operation check, assembly and adjustment
of this model.

@ Assemble this model only in places out of the reach
of children.

@ After every flights, check screws, nuts and parts
for wear and looseness. For safety, damaged parts
should be replaced or repaired immediately.

@ For replacement, use only parts supplied by Compass
Model. Parts not made by Compass Model could cause
malfunctions or crashes of the model. Compass Model
do not take any responsibility for any damage so
caused.

@ Keep this instruction manual as reference even after
assembly.

Total length: 1270mm
Transmission rate: 8. 7:1:5
Take—-off weight: 3. 55kg
Rotating diameter: 1360mm

SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE.
@2004 BY ZHU HAI COMPASS MODEL MANUFACTURE LTD. ALL RIGHTS RESERVED.



REEFENEMMVESR NECESSARY |ITEMS NOT INCLUDED IN THIS PACKAGE
UTEMAABEAERTRA, ATEEER BEETHEX -

In order to operate this model, you need to purchase the following items which are not included in the package.

s B RT E—
BTN E FBEEE R T Rt
Radio for engine-powered R/C helis,

and dry batteries.

Servos

) JIRe 24

Aol

Receiver

OIF{E A EFHRE T FiEinas,
fRIRRERSA, P —1.

OfE A EIFESRIEIZRIRAS.

@ This model requires a EMS System radio for
Engine—powered R/C heli with 5 servos

Transmitter ERIEmHEANER L FIEZR
and 1 gyro. 4 5t HL A EAREENEREY
. . . sf#&  USE ONLY RADIO FOR ENGINE-
@For more information of the radio, please refer ' ' Caution POWERED HELI MODEL (ANY OTHER
to the radio sets manual. C it RADIO IS PROHIBITED!)

Ni-Cd Battery

1. Use only GLOW fuel for model engines,
\’ *Do not use gasoline or kerosine.
r" *GLOW fuel is highly flammable and explosive, always use
S with care!
‘ 2. Always keep the fuel and empty fuel cans away from children.

3. Never refuel before the engine has cooled down.
4. Be careful not to drink or allow the fuel in contact with eyes.,

S50 HESE
Muffler for 50 class 1F\EJ‘U1EFH]E ’:*1‘;%@?%%&# °
A DUE R a5 0

5048 & =l
Class 50 engine

AR IEERLE B0 BANG - BRHELEERS -
Glow Fuel LEAERBHNRERRTEILE -

ERERTRAMBE 3 —FTEERINAINET MM -

4 ZBMATRA FETEFLZMRE -

Main Rotor Blades
FREAR

T

Starter Shaft

Fuel Pump
K ELength 600mm R
FL1EHole Diameter 4mm
J2 B Thickness 12mm

Fuel Filter
B e 5 B

Loctite
Loctite BE7k
Plug Heater IH EE
R \

Grease
i 8 i

Battery for
Engine Starter

T s Instant Glue
ERit FEARK
Engine Starter
) B
Z:Ff. T H Tools necessary for assembly <~ FHILAEREE=%%2! Handle the Tools Carefully!

AARF (1. 5mm, 2mm, 2.5mm, 3mm)
Hexagon wrench (1. 5mm, 2mm, 2. 5mm, 3mm)

e Screw Driver
NS 1242 7]

JJJ Cutfer Knife Needle Nose Pliers

AR L




Landing Gear

® [ ©

M3X16 SOCKET
HEAD BOLTS X4 M3 NYLON NUT X4

@ 4o 8
M3 FLAT WASHER X4 M3X3 SET SCREW X4

Step 1. Install the skid foot on the frame, watch out
the direction.

Step 2. Insert the skid tube into the skid foot, watch out
the direction. Tight the set screw to fix the tube.

Engine Set

M3X16 SOCKET M3X12 SOCKET
HEAD BOLTS X 4 M3 FLAT WASHER X4 HEAD BOLTS X 2

Stepl: install the engine on the engine mount.
Step2: install the cluth hub & fan set on the crankshaft. a piston-locking tool and a socket wrench are

standard tools to do that. Make sure the clutch hub is tightly fixed on the shaft.
Step 3: install the clutch on the clutch hub. # Use loctitle anywhere showed in the drawings.

M3x12 Bolts »«2%9\
clutch

Nut from the
engine

. . Socket wrench
Piston-locking tool

Ring come
with the engine



Step 4: Push the whole engine set from bottom of the
frames up into the clutch bell. Turn the drive gear
when tighting the M3x16 bolts tofix the engine mount

on the frames. Adjust the bolts so that the driving gear
can turn smoothly.

It might be necessary to remove the carburater
before step 4 and reinstall it afterwards, depends
on the type of engine used.

Front and Top
— @ = e
M3x10 SELF M3x8 SOCKET HEAD

TAPPING BOLT x4 BOLTS X 2

- 1=

M3X16 SOCKET
M3 SET SCREW X2 HEAD BOLTS X 2

# Do not hold flybar mixing arm

as a wrench when fixing the paddle ¥3X1.0 Self g
on the flybar. appIng

# Screw the two paddle on M3xl16

the flybar until you can see

the flybar from the gap in the M3x8

paddles.

# Make sure the centerline of two
Paddles and two fly bar mixing arm
are parallel.



Tail Set

Mxg Socket | M3x38 Socket Head M3x16 Socket
Bolts x 2 Head Bolts x 2
b & .
| = - ®
M3x30 Socket M3 Nylon Nuts i
Head Bolts x2 8 QAA? Plain Washer

M3 Nylon Nuts

M3x30

M3 Washer

Step 1. Uninstall the Gyro plate.
Step 2. Pull the belt through the boom, turn the belt as showed
and install it around the pulley wheel. line up the small
gap on both end of the boom with the guid holes in tail
gear box and side frame so that the tail blades is vertial.
Step3. Install vertical fin, Horizontal fin and restall the gyro plate.
Step4. adjust the belt to the right tightness and tightup the bolts on Boom holders
Step 5. install the tail boom supporters.

Step6. install the rudder link mounts and the tail rudder link.



M2.5x16 Self
Tapping

Servo Installation

<. — >
5 . M2.5x16 Self Tapping
Bolt x 20
= <+
M2x8 Socket Head
Boltx 5
_ ®
M2.5 Plain Washer
x 20

Servo Nut

Linkage Length

S

(eYamm)

Length

Linkage Length
Linkage Length
Linkage Lenght
Linkage Lenght
Linkage Lenght
Linkage Lenght

Linkage Lenght

—
T

31mm x 2: main blade holder to mix arm

53mm x 2: fly bar control arm to wash out control arm
71mm x 2: mixing arm to swash plate inner ring
63mm x 2: swash plate outer ring to L arm

103mm x 2: L arm to Horns of outter servos

73mm x 1: front arm to horn of inner servo.

85mm x 1: engine control

6



Rudder

L4

Suggest use the third hole on the horn for Futaba servo. For JR horn,
you might need to drill a hole 13.5mm from the center.

Phasing block: when the one of the link balls on the swash plate inner ring is on the same line of the ball
on the A arm, the main blade holder should be parallel to the boom. This is standard setup, for advanced
pilots, you can changethe angle to get a better rolling. Fix the radius block when the two pins can stay in

the gap of radius when both highest and lowest pitch.

Paralle

when the
are in on
line

| to the Boom




Pitch Curve

Hovering Loop Roll 3D Autorotation
100% 100% 100% 100% 100%
5% ( 75% ’/‘é’ % ’ 75% |- 5% |
50% 50% // 50% 505 |- 500 |
25% . 25% ¢ 25% & 25% 25% P>
o ] ‘ 0% ] ; . 0% . y . . o | o
Engine Curve
Hovering Loop Roll 3D Autorotation
100% 100% g . 100% Lo L00%
5% / 75% v 75% \./‘ - 75 L
50% s0% | 0% | son b s0% L
a5 | 5% | 25% 25% 25% -
0% @ - . o ] o% | . - . 0% 5 X 0% @ : cl
Pitch Setting Swash Type Setting
Hovering |ID1 D2 ID3 Autorotation JR | Futaba
Loop Roll 3D Swash Typ SWH
High Pitch{9~10 9~10 718.5~9 12 S3 120° SR3
Hovering [5~5.5 3 0 0 N/A Aile Elev Pitch
Low Pitch|-4 -6 =71 -8.5~9 -7 70% 70% 55%

Above data just give some general idea of setting. It varies by engine,blades,muffler and pilot's style.
Adjust by actual flight.

Setup of Linkage

Install fuel tube, install gyro, main blade, muffler. check the servos and gyro, reverse them if necessary.
at 0 pitch (for 3D pitch stick in the middle) adjust as following:

. Adjust the horn and sub trim so that the horns are 90 degree to links.

Adjust the link between the horn and front arm (and L arm)so that the L arm and Front arm are horizontal.

Adjust the link between L arm and swash plate so that the swash plate is horizontal.

Adjust the link between the washout control arm and flybar control arm so that the washeout control arms are horizontal.

Adjust the link between the Mixing arm and blade holder to getO pitch of the main blade.

When gyro is in 0 point, adjust the horn and sub trim so that the horn on rudder servo is 90 degree to the tail rudder link.

1
2
3
4
5. Adjust the link between mixing arm and swash plate inner ring so that the mix arm is 3~5 degree lower than the fly bar.
6
7
8

. Adjust the length of tail rudder link so that the tail blades have 7 degree positive pitch (wind force towards the tail).




|

wl |

[

=
=
L)

Horizontal

I Horizontal

Horizontal

Check:

Tail Balance:

Heli Tail rotating at very high speed, regular check the balance of the tail is important
for safe flights.

Antenna:

It is strongly suggest not place the Antenna around boom supporter, boom or other
metal parts. Suggest place the Antenna underneath the plastic skid foot.
Wrongly installation of Antenna would result a larger chance of interference.



Xk EW 4% ASSEMBLY OF THE CABIN

SLEREEBRK Cabin Damper Rubber

M3x8 M LUE# Cap Head Screw

M3x10x1 #HFE Plain Washer

SLE Cabin

EETE M E, S E A T 4 4 O k& T A) I, % I
WA i L B A, B AR SR - o B - B A
SE 3 52

EHBLAE IR -

After assembling, when the main rotor rotates clockwise (view from
top) , tail blade should rotate clockwise (view when the heli head on
your left and the tail on your right) .

10



% F k4 ABOUT THE DECAL

11




